XP225BE

ENGINE

ILLUSTRATED
PARTS LIST



XP225BE (1TAPQLOO1) Part lllustrations

10




ITEM |PART NO. DESCRIPTION QTY | ITEM |PART NO. DESCRIPTION QTY
1 Z100011262-0003 |Bolt, M6x14 11 64 |Z2100010305 Stud, M6x65.5 1
2 2100002308 Valve Cover 1 65 (2100008938 Damping Pad 1
3 Z100030069 Gasket, Valve Cover 1 66 [Z2100095682 Fuel Tank 1
4 2100004421 Rocker Arm Assembly 2 67 12100004141 O-Ring, Dipstick 1
5 7100063679 Rocker Arm Base i 68 |Z2100009020 Fuel Filter 1
6 7100004580 Valve Spring Seat 2 69 |Z100005136 Clamp 2
7 2100004565 Valve Spring 2 70  |Z2100134836 Fuel Hose, ¢6.3x¢12.5%x123 1
8 2100004598 Intake Valve Seal 1 71 |2100004142 O-Ring, Dipstick 1
9 2100002461-0001 [Bolt, M8x54 4 72  |2100095775 Breather Hose 1
10 12100066426 Cylinder Head 1 73 |2100095687 Throttle Linkage 1
11 ]2100011452-0003 |Nut, M6 2 74 12100007915 Idle Spring 1
12 [Z2100130812 Muffler Guard 1 75 |2100011266-0004 |Bolt, M6x20 3
13 |2100061325 Muffler 1 76 |2100010272 Earth Bolt 1
14  |Z2100066439 Gasket, Muffler 1 77 |12100004118-0002 |Dipstick 1
15 |Z100010346 Stud, M6x95 2 78  |2100754690 Governor Gear Bracket Assy 1
16 12100010348 Stud, M6x87 2 79  [Z2100010459 Washer, ¢10x1.5x¢16 1
17 12100053668 Gasket, Carburetor Insulator 1 80 2100052808 Clamp 1
18 12100005603 Insulator 1 81 7100133178 Governor Spring 1
19 7100074676 Gasket, Carburetor 2 82 7100078773 Governor Gear Shaft 1
20 12100066441 Shroud 1 83 12100017630 Oil Seal, p6xp11x4 1
21 12100755669 Carburetor 1 84 12100007986 Cotter Pin 1
22 |Z100005946 Gasket, Air Filter 1 85 12100123855 Governor Lever 1
23 (2100148968 Air Filter Assembly 1 86  |2100053669 Gasket, Crankcase 1
24 [Z100066513 Air Filter Element 1 87 12100010544 Pin, p7x14 1
25  [Z100144890-0001 |Blower Housing 1 88 2100010554 Pin,@9%14 1
26 [Z100011012-0001 [Self-tappling Screw, ST5.5x16| 3 89 12100010680 Bearing, 6205 1
27 |12100095683-0004 |Decorative Cover 1 90 (2100094234 Crankshaft 1
28 [Z100009378 Spark Plug 1 91 12100010577 Woodruff Key 1
29 |Z2100065800 Gasket, Cylinder Head 1 92 12100156749 Camshaft 1
30 |Z100010558 Pin, ¢10x16 2 93  |Z100010527-0001 |Washer, ¢25.4x1x@34 1
31 |Z100004523 Intake Vavle 1 94  |Z2100061527 Qil Seal, ®25xP40x7 1
32 12100004547 Exhaust Valve 1 95 17100008451 Governor Gear Mtg Plate 1
33 12100077152 Push Rod 2 96 (2100078772 Governor Gear 1
34 (2100004262 Tappet 2 97 12100065632 Crankcase Cover 1
35 |Z100003243 Piston Ring Set 1 98  |Z2100011269-0003 |Bolt, M6x28 9
36 |Z100003221 Circlip 2 99  |Z2100011271-0003 |Bolt, M6x35 1
37 12100003086 Piston 1 100 |2100070477 Electric Starter 1
38 |Z100003123 Piston Pin 1 101 [2100010547 Pin,p8x8 2
39 (72100082214 Connecting Rod Assembly 1 102 (72100123852 Choke Lever 1
40 {Z100156982 Crankcase 1

41 2100097402 Governor Bracket 1

42  [2100011463-0002 |Nut, M6 8

43  [Z100007217-0004 |Recoil Starter 1

44 (2100010302 Stud, M6x78.5 2

45 (2100010303 Stud, M6x74 1

46 [Z2100095684-0001 |Inner Shroud 1

47  [Z100011462-0001 |Nut, M14x1.5 1

48 12100007546 Starter Cup 1

49 12100007027 Cooling Fan 1

50 |Z100093957 Flywheel 1

51  |Z100011261-0004 [Bolt, M6x12 4

52  |Z2100066440 Shield 1

53 12100004053 Breather Cover 1

54 |2100010260 Gasket, Oil Filter 1

55 12100004065 Breather Filter Screen 1

56 (2100008440 One-way Valve Spring 1

57 12100004085 Breather Valve 1

58 2100097962 Charging Coil 1

59 |Z100106538 Washer,96.2x1.5x¢13 2

60 |Z100017640 Oil Seal, 922x@p35%6 1

61  |Z100134294 Ignition Module 1

62 |Z100008754 Fuel Cap 1

63 |Z100010306 Stud, M6x75 2




